UECHDO

LAWN MOWERS
PARTS CATALOG
MODEL LM-212PB

ECHO, INCORPORATED
400 OAKWOOQOD ROAD
LAKE ZURICH, IL 60047

99922201882
09/97



DECK, WHEELS, DESCHARGE, CHUTE, BLADE, DRIVE SYSTEM

FIGURE 1

POWER PROPELLED MODELS —




PARTS LIST FOR FIGURE 1

o
3

o
3

g £
g s

No.l PART NO. 2 | DESCRIPTION NO.| PART NO. S | DESCRIPTION

1 | 700-992-138 4 BOLT- Axle (Incl. #5) 28 | 700-994-016 1 RING- Engine

2 | 700-993-958 | 2 WHEEL & TIRE ASSEMBLY 29 | 700-401-208 2 SCREW- 3/8-16 x 1"

3 | 700-359-180 | 2 BOLT- Hex hd. 5/16-18 30 | 700-401-209 | 4 SCREW- 3/8-24 x 2"

4 | 700-991-287 2 ARM- Wheel hgt. ad}. 31 § 700-446-142 s WASHER- Lock 3/8”

S | 700444850 | 4 NUT- Hex 3/8-18 32 | 700-991-189 ! BLADE- 21°

6 | 700-900-087 | 2 SPRING- Index 33 | 700-994-222 1 DECK ASSEMBLY (incl. decals)
7 | 700-336-623 s KNOB 34 | 700-992-383 1 DECAL- Foot pad

8 | 700-358-362 2 SPACER 35 | 700-408-879 1 SCREW- 1/4-20 x 3/4"

9 | 700445-775 | 2 NUT- Flange 5/16-18 36 | 700-964-218 1 COVER- Drive

10 | 700-359-270 1 COVER- Spring 37 | 700-408-704 1 SCREW- Hex hd. 10-16 x 1/2”
11 | 700-339-460 1 DECAL- Warning 38 | 700-994-243 1 SUPPORT- Beit Cover

12 | 700-473-183 | 3 EYELET- Stimpson 30 | 700-359-141 2 SPACER

13 | 700-408-878 ] SCREW- Hex hd. 1/4-20 x 3/4~ || 40 | 700-891-288 } 2 SPRING- Index

14 | 700-463-029 2 KEY 41 | 700-990-074 2 DRIVE WHEEL SUPPORT ASSY.
15 | 700-422-505 1 SCREW- 1/4-20 x /8" 42 | 700-359-500 2 WASHER

16 { 700-993-007] 1 PULLEY- Drive 43 | 700-993-975 2 WHEEL & TIRE

17 | 700-409-912 s SCREW- 5/16-18 44 § 700-204-244 1 PINION- (R.H))

18 | 700-453-023 1 . | WASHER- Plain 1/4" 700-204-245 1 PINION- (L.H.)

19 | 700-994-082 1 DOOR- Chute (Incl. #20 & #7) [| 45 | 700-313-858 2 PAWL- Pinion

20 }700991217] 1 DECAL- Door 46 | 700-351-077 2 WASHER

21 | 700-994-064 1 CHUTE 47 | 700-375-748 1 SPRING- Extension

22 | 700-992-947 1 SPRING 48 | 700-359-266 1 SPRING- Compression

23 | 700-359-167 1 PIN- Hinge 49 § 700-991-218 1 BELT- Drive

24 | 700-358-170 1 ROD- Drag flap 50 } 700-458-451 2 RING- Eaton

25 | 700:359-257 1 FLAP- Drag 51 | 700-353-406 2. WASHER

26 | 700-991-285 1 COVER 52 | 700-328-147 | AR | WASHER

27 | 700-994-213 1 BLADE/BRAKE/CLUTCH 53 | 700454037 | 2 WASHER

5401162 -1 7 ENGINE REPLACEMENT COMP.
55{-------- 1 GEAR REDUCER ASSY.

ORDER COMPONENTS

REVISED 09/97




HANDLES, THROTTLE, DRIVE LEVER, ENGINE BRAKE LEVER, CABLES
FIGURE 2




PARTS LIST FOR FIGURE 2

QTy. QTy.
@ m
& &
g &
NO.| PART NO. ~ | DESCRIPTION NO.| PART NO. 2 | oescripTion
1 | 700-991-611 1 BOLT- Square neck 2.12 16 | 700-991-075 1 CABLE- Traction Control
2 | 700-408-881 3 SCREW- 1/4-10 x 5/8" 17 700-991-065 2 CLAMP
3 | 700-992-570 3 CLAMP- Pivot shaft 18 | 700-359-102 2 BOLT
4 1 700-993-974 1 DECAL- Brake bail 19 | 700-995-410 2 CLAMP- Cable double
§ | 700-992-560 1 SHAFT- Pivot 20 | 700-339-550 2 KNOB- Handle
6 | 700-991-353 1 CONTROL- Blade/Brake/Clutch 21 700-443-106 2 NUT- Hex 5/16 x 18
7 | 700-992-930 1 BOLT- Sq. Nk. 1/4-20 x 2 1/4” 22 | 700-992-360 1 HANDLE- Lower
8 | 700-992-350 1 HANDLE- Upper 23 | 700-995-420 2 CLAMP- Cable singie
9 | 700-444-708 5 NUT- Hex 1/4-20 24 | 700-460-306 2 PIN- Cotter hair
10 | 700-991-469 2 SPACER 25 | 700-359-178 2 STUD
11 | 700-994-276 1 CONTROL- Throttle 26 | 700-453-023 2 WASHER- 1/4”
12 | 700-992-920 2 BOLT- Sq. Nk. 1/4-20 x 2" 27 | 700-409-908 2 SCREW- 1/4-20 x 5/8"
13 | 700-990-141 1 SPRING 28 | 700-445-775 2 NUT- Flange 5/16-18
14 | 700-993-976 1 TRACTION LEVER ASSEMBLY 29 | 700-991-448 1 BAIL- Brake control
15 | 700-400-116 1 SCREW- 1/4-20 x 1 1/2"




BAGGER ASSEMBLY
FIGURE 3

ROD INSERTED
THROUGH BAG

1
PARTS LIST FOR FIGURE 3

No.| ParTNo. | aTv. | DESCRIPTION No.| PaRT NO. | aTY. | DESCRIPTION
1 | 700-891-788 | 1 | LATCH- Rod 7 [ 700-3s0-168 [ 1 | ROD- Bag hinge
2 | 700336651 | 1 | ROD- Bag Suppont 8 | 700445515 | 3 | NUT-Pal

3 | 700350-179 | 2 | RETAINER 9 | 700-991-783 | 1 | ADAPTOR- Bag
4 | 700-350-189 | 1 | ROD-Upper bag 10 | 700-359-259 | 1 | LATCH

s | 700991788 | 1 | HANDLE 11 | 700-375-660 | 1 | DEFLECTOR

6 | 700518759 | 1 | CATCHER- Grass 12 | 700464-845 | 1 | RIVET




DRIVE SYSTEM
FIGURE 4

3

2.—-’

N1

PARTS LIST FOR FIGURE 4
NO.1 PART NO. QTY.| DESCRIPTION NO. | PART NO. QTY.] DESCRIPTION
1 ] 700-461-415 1 PIN- 3/16 x 7/8" 15 }700-992-800§ 1 DRUM- Clutch
2 | 700-990-499 1 BEARING 16 ]| 700-980-153 1 FORK- Shift
3 | 700-991-229 1 PULLEY 17 §700-461-330] 2 PIN- 5/32 x 3/4"
4 1700-461-414 1 PIN- 3/32 x 3/4" 18 }700-408-8621 4 SCREW- 1/4-20 x 7/8"
§ | 700-980-642 1 WORM & SPACER 19 [700-990-1681 1 COVER- Gearbox
6 | 700-890-525 1 SHAFT- Worm (Iincludes index #9 & 21)
7 | 700-892-980 1 SHAFT- Drive 20 | 700-375-848) 1 GASKET
8 | 700-463-101 1 KEY-1/2 x 1/8" 21 ] 700-992-820}F 2 BUSHING- Sieeve
9 | 700-376-110 2 SEAL 22 | 700-458-037 1 O-RING
10 | 700-990-529 1 GEAR REDUCER HOUSING 23 | 700-458-094 1 RING
ASSY. (Includes Index #9 & 21)| 24 | 700-994-110] 1 LEVER- Shift
11 | 700-472-007 | 1 PLUG 25 1700-900-447 } 1 BEARING- Thrust
12 | 700-990-446 2 RACE- Bearing 26 | 700-990-415 1 VENT
13 | 700-992-770| 1 GEAR- Helical 27 | 700-990-463 | 1 WASHER
14 | 700-982-780] 1 CONE- Friction 28 | 700-980-527 | 1 BEARING- Needle
e e 1 IGCAR REDUCING ASSY *
*ORDER COMPONENTS
7

REVISED 09/97






